dyjamato

ILLUSTRATED SPARE PARTS LIST
/ FOR
HIGH SPEED
SAFETY STITCH MACHINE

MODELS & DEVICES

AZ6500G-A AZ6500G-C
AZ6500G-A-52

- K1 -C -




7N )X RS

T D23— Y R N TAZ6500G-A4 (- 2 RER) F EAEFAICLTAS X FRERLTWES,
HEI~BZREFETLVETHRLTVET,

HEU~YTET N, RS ZERLTVET,

NR=Y JRAPMCEBENTWVD Y T —DFTHEIINEXAEXIEEEDLTWES,

[] ﬁﬁlﬁl@l\—‘/ YR b kf(‘]’l/f i @Iiéﬂ’bﬁ_iﬂnnéib LTwWE9d,
[ JMiXIgParts No. &U*/ﬁ@kﬁ

€& HIEIDOA—Y YR MRLT, SEEBNENEBRETEFASEDLTWES,
BREXOBEO IR

w TONR=Y YR MNCRBEN TV D EEHE TEXOBE, Parts No. (FilziE, 2150210)
TREWVWLET,

Y 0020004D3FE 1%, 0020004320004 CTHT T VY,
K T Fa—THEXOBIIRELEIEZRBALET XV,

BB, TON-Y YR ORBEFHRL URCIVEESNIBEAEHVETOTTT
AT &N,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ6500G-A4
with Flat Knife.

The items from No.l1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X OQutside
diameter X Width.

[ ] means thls part is changed from'the previous Parfs List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

@ neans this part and model is added to the previons Parts List.

i% When pla01ng an order for the parts from this Parts List, please clearly state
the Parts No. (e.g.2150210) which you require so that we can deliver the correct
parts to you.

v When the Part No. is “0020004” , please place an order for the part by showing
“0020004” or “20004”.

¢ When ordering Air Tube, please inform us of thé Part»NQ.'and the length.

This Parts List is subject to change without notice.



CONTENTS
MISCELLANEOUS COVERS (1)

It ” 2)
” r(3)

MISCELLANEOUS THREAD EYIELETS

MISCELLANEOUS CRANKSHAFT & BUSHINGS * « + + =+ = = =

NEEDLE BAR DRIVING MECHANISM
KNIFE DRIVING MECHANISM.
PRESSER FOOT MECHANISM

UPPER LOOPER DRIVING MECHANISM

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM -

FEED DRIVING CONTROL MECHANISM
FEED DRIVING MECHANISM
LUBRICATING MECHANISM.
EXCLUSIVE PARTS for UPPER KNIFE (Angled Type),

AZ6500G-CH

AZ§500G-Ad~52 EXCLUSIVE PARTS® « = = « = = « « = -

IK1 ” DEVICE o " N E = 5 3 5= 5SS s O s w0

EVICE
MISCELLANEOUS SUPPORTING BOARD

THREAD STAND

WARNING LABEL -
LIST of MAIN SPARE PARTS

INDEX -

oooooooooooooo

H X

1
. " (2)

Stisem

o F 2EBRIL—/\Hk- - -
BIE V) AR

- fAARUHTETAVIREE
YIJETNERBE - - - -

- %35 -

11






Ref.

GO R RO RO R RO RO RN RO RO [ O N T e B N e o = —
OO UIEWN O~ ~wWwWN R ogooo\lmcnhwn;,_\g

[#%)
—

W WW W
o o1l Lo

MISCELLANEOUS COVERS (1) A 73—Baf& (1) 1
Parts Amt .
Na Description o) 4 Req.
2100006 Cloth Plate « = = » « o o « « « & JBAFLL—F ¢ ¢ o o o o 1
2150210 Cloth Plate(Lower) =+ « ¢ « « - - 27aRFL—hK(F): « « - 1
2100014 Rubber Cushion =« « « « « « « « =« JaRFr— b (FIEAE- -1
001123 Washer ............. U\\/:‘/.Y .......... 5
000644 Spring Washer » « « « « « ¢« « o YA NS/ AV 4 JEEEEEREEE 3
110045 Screw(M4-0.7X12) « « « = » = « IERY ¢ o v oo v e e e 3
2100011 Cloth Plate Eccentric Bushing* + =¥ &V T vz« ¢ o ¢ - o 1
160001 SCTCW(M4_0.7X4) ........ _ﬂ:*/ ........... 1
2100012 Collar(4X9X6mm) » = « » « » « » D 1 B A R P 1
003637 Screw(1/8-44X2.5) « « « = « - - IERY ¢ 00 oo o000 1
2150015 Cloth Plate Spring =« « » = « < JRRAFL—RINR -+ o o 1
110012 Screw(M4—0.7X5) « ¢ « « o« - IERY o o v 0o e e e e 2
100001 Lock Nut = « ¢ ¢ « ¢ ¢ ¢ o ¢ « & - 7-1—\\/ ]\ ........ 1
110031 Stop Screw(M4-0.7X12) =+ « « « i DAY S A 1
0020004 0il Cap s = = ¢+ o = o ¢« s o o o & FANFX L o o o o o0 1
0020005 O-ring(P28) « « + « « « + « « o QUYU T o o o oo o o v o 1
2100053 Top Cover » » ¢ ¢ o ¢ ¢ o o o o & _l:w/\‘—— .......... 1
110016 Screw(M4=0.7X15) » = = « « « - - IERT ¢ oo oo e e e 6
2150026 Top Cover Gasket =« < « ¢ « « < EHR—RyFy e o o e o 1
2500864 0il Reservoir Gasket =« « « « « W Ny L/ ¢« ¢ o - 1
2100863 0il Reservoirs " = = = = = = = = m&}r e " = m = = = = = m s 1
006816 Screw(1/4-24%8) = * * * * + = - RS« e 4
0032879 Oil Reservoir Rubber Cushion(Black-colored)phtR= A (R) - * 3
0033627 Oil Reservoir Rubber Cushion(Green—colored)phi#E= A (Fkf) - - 1
2100875 Oil Reservoir Positioning Bar - - ¥/ EE®E - « - « - - - - 4
300004 Washer * = " * ** ==+« Dy e » T8 n 4
120017 Screw (M5-0. 8X15) ........ R« nor e 6
0020137 Drain Hole Seal « « « « = « - < JRyFy, to o 1
005075 Drain Hole Screw(3/8-24X8) « - « HIEEFRY + « = « « « . .« o1
300043 Washer * * * * ® s Dgtige s tn 9
2049401 Serial Number Plate « « « « « ) -1
000726 Rivet e o * = n oo w s us w*}%é R, 9

37

AZ65006






MISCELLANEQUS COVERS(2) B —BafR (D) 2
Ref. Parts Amt.
N _No Description i 4 Req.
1 2150016 Side COVEr =« = « « o o o+ o o o & ﬁ'lﬁi?/\‘— ......... 1
2 110013 Screw(M4—0.7X8) « « + « ¢ « « ERY o 0o v v oo v e 5
3 110001 Screw(M4-0.7x5.4) - « « « - - - B oS S A RN 1
4 2150018 Eye Guard Holder =« « « « « « « TAT—FH -+ =00 oo 1
5 170032 Screw(M4—0.7X5) « « « « = + « - ERD e v e e 1
6 000010 Conical Spring Washer » « « « - MARRT oY% e oo oo o 2
7 2150125 Eye Guard « « « « « « « ¢« ¢ o« TAT—R < o o e 00 oo 1
8 110076 Screw(M3-0.5X6B) ¢ ¢ o ¢ o o o o _lh*\‘/‘ ........... 2
9 000444 Washer « = * » ¢ « o o o o « & D 9
10 2150023 Needle Bar Oil Defender » « « - - gHEMZr - - o 0 0o o e 1
11 110012 Screw(M4-0.7X5) « « « « « « « . [T S R 2
12 2150024 Needle Bar Oil Seal + « « « « - - gty —n - o o e e e 1
13 190015 Screw(M14-2X6) « « « = = « « « - IERY e o v e oo v e e e 2
14 2150025 Logo Plate =« « « = « « ¢ ¢ « & BRI — K e e 1
15 110106 Screw(M4-0.7X8) « o « o ¢ ¢ o - IERY ¢ 0 oo e o0 e e 2
16 390177 “AZ-G” Logo Mark « + = « » « + - AZ—-Gudw—2 .« « o 1
17 390098 Brand Name Plate(68um)(Red) « - - &R GR) » » « « « « = - - - 1
18 390097 Brand Name Plate(83mm)(Red) - -« -« 8B#R(R) - « =+« « = - - - 1
19 2100538 Front Cover Latch Spring -« -« - - ABHF A N—F v FNx - - -1
20 0024446 Front Cover Hook « « « « « « « - BIBAX A X—T v - o o .. 1
21 001203 Screw(9/64-40X4.5) « « « « + - - IERY ¢ ¢ 00000000 1
22 0020016 Front Cover Hinge Pin- « - -« - - ABAX b X—e Py - - o1
23 003637 Screw(1/8-44X2.5) =« « « - - - - IERY e oo e e e el 2
24 2100024 Front Cover (Right) =+ « « « - - - BB B N— = ¢ o o o o . 1
25 0024095 Front Cover Hinge Spring - « - - FIBAF A NN—ELINRNF - - -1
26 2100855 Front Cover Hinge + « « « ¢ « o - 11::E 3 e el AVAVZCEEEE N 1
27 2100703 Chip Guard(Openable) - « - - - - OgEKR - o e e 1
28 110003 Screw(M3.5-0.6X6) « « « » ¢ « - IERY ¢ 0000 v e 0ol 2
29 2129423 Model Plate(Red) - = + + + - - - BIRAR () + =+ = o v 0 e 1
30 ———— Threading Chart(See the Table) - k@Y (TRBM) - - - - - 1
31 2100856 Front Cover Latche « « « « « « & “Iﬁﬁﬂe;b/ﬂ-—-y UF e e e e 1
32 110054 ScreWéMS 0. 5X3. 5) ---------------- 2
33 390513 Threading Chart (Left) « « « « « - ;fué/lzl(ZE) -------- 1
() BAREZEEXORIIHEA(F—ViLs, MHEESL) 2808 T &V,

Note : Order for Model Plate must be accompanied by model designation(including

symbols of gauge and devices).
Parts No.
Mode 15 Threading Chart
A265006 390670
6500G-52 390670

AZ65006



/

\P

\\

./
“\J

12

AZ6500G



MISCELLANEOUS COVERS(3) HA—B&%k Q) 3

Ref. Parts Amt .
No _Na Description B %2 Req.
1 2100035 Feed Mechanism Cover « « « « « - EYVEHNR— - o 0000 1
2 2100921 Feed I\/Iechanism Cover Gasket - - - %UJ:Jb/*‘-—/*"yﬂF‘/ R |
3 110048 é Ix10) = = " v or oo RS . *om e 5
4 2100047 ush|on ------- . -iﬁﬂ“(qﬂ) ........ -1
5 2110027 0—r1ng(P52) T o V2 A B I 1
6 2110026 Ball Bearing Holder ------- X7y . . - ... !
7 110013 Screw(M4=0.7X8) « « « « « - L ERT . v 7
8 .........................................

g .........................................

10 150004 Screw(M4_0 7x6) -------- _u:*/ ---------- 1
1]_ e E E E B E E E E e e e e o o e s o e 8 % & e s & o e e & e o s e & o o s e e o
12 2150022 Pushbutton =« » « « « ¢ ¢ ¢« o o TIVaRBY o« o o o oo 1
13 2100861 0il Seal =« « « « « o o o o o o FANT— e o o o o 00 1
14 0033024 Retaining Ring =+ « « + « « « « AR YU T o e e e 2
15 0068517 Pushbutton Spring s + « « « « + » POV aFRBUINFR e o o o 1
16 330008 Seal Plug ............ Eﬁt% ............ 1
17 330000 Seal Plug ............ §§t% ............ 1
18 2150017 Fabric Guide Plate =« « « « « « RN - ¢« » ¢ o0 o o 1
19 110064 Screw(M4—0.7X8) =« « ¢ ¢ « « « IERT ¢ o 0 o v 0000 2
20 2100918 Tail Cover Gasket « + + « « ¢ « B R—Ry e o oo 1
21 2100037 Tail Cover * = * = = * = = s =. BHR— e mnn e 1
22 0036518 Seal Plug /ol = = = 0 v o s VEERE G o s 0 e e b e . 1
23 2100960 Ball Bearlng Housing « « « « « - NGTUT e oo o0 0o 1
24 2100874 Ball Bearing Housing Gasket - - - 1\177/&‘14/-%‘/ ----- 1
25 130003 Screw(Md-0,7X7.3) o « « « « & ) 2 T R R 3
26 0093528 Looper Thread Pipe Stay- - « - - ;ﬁiﬁ/vr‘f}z:n ------- 1
27 0021735 Looper Thread Pipe . . . . . . . RS + 2on o na -1

AZ65006



36

AZ6500G



MISCELLANEOUS THREAD EYELETS BB R 4

Ref. Parts Amt .
‘No_ Na Description i 4 Req.
1 2100063 Thread Guide Plate =« « « « « « - 7&%?%& --------- 1
2 110013 Screw(M4=0.7X8) « = « « « ¢« o« HERY o v v o v e e e e e 2
3 0024084 Thread Tension Spring Cap+ + + « R EFAARXF ¥ v S (L) - - -4
4 0024083 Tension Spring Bushing =« « - - - SRAFFy FEIVIEA - - - -4
5 0024157 Tension Spring(Lower Looper Thread) FA— AT F AR« - - -1
6 0020118 Thread Tension Spring Retainer * RFF A ARXF v 7(TF) - - - 4
7 000178 Felt « ¢ ¢ o ¢« ¢ o o o o ¢ o o & 7 x )b ]\ .......... 4
8 0031111 Tension DiSC .......... ;ﬁ%ﬁ%hﬂn .......... 8
9 000177 Felt o « o o o o o o o o o o oo Ty A 4
10 190016 Tension Post(Short) « « « « « « HAFEGE) - e e e e 4
11 0032962 Tension Disc Eyelets « « « « « - RATFERE - -0 o - .3
12 0032952 Tension Spring(Upper Looper Thread) EA— /RAFAF A AR - - ¢ 1
13 0030255 Tension Spring(Double Chain Thread) #t2F|WF A NR(2EHR) - -1
14 0024156 Tension Spring(Needle Thread) « « #RF/F /SR« « =« « - - > |
15 2150116 Tension Disc Eyelet for Needle Thread #tRFEFRALE - - - - 1
16 0022215 Looper Thread Pipe « « « « « « = HRERXAT o o o0 0o oo 2
17 2100404 Double Chaining Looper Thread Eyelet (Rear) 2ERV-rfE(§) - - - 1
ig 110009 Screw(M4-0.7x8) = r = = x = 15 S0 3

A Y A,

9] & & s s 8 8 » s 5w 8 8 W@ WGP o 4w s s 8w s s s s w E s & s e s ww s

T S i T .« O N T

273 - » e[ . .... QN U - - VI RN . . . .
24 2150124 Needle Thread Eyelet Holder - - « # R EHUfIHR - - = « « « - - 1
25 110001 Screw(M4-0.7X5.4) =« « « « « « - IERY o v o o e oo 0o e 2
26 2150115 Needle Thread Eyelet (Right) « - - #%ECH) - = « « « - -« « - 1
27 006035 Screw(9/64-40XT) « = ¢ « « « o IERY o oo o v oo 0o 1
28 000644 Spring Washer « « « » ¢ ¢ ¢ o « © VA IV Ay B A A 1
29 000322 Nllt ............... -j—\y }\ ........... 1
30 2150167 Needle Thread Eyelet Holder (Double Chain) 2 EER&I KBRS - 1
31 2150162 Needle Thread Eyelet (Right) (Double Chain) 2 EIRERE(R) - - 1
32 110002 Screw(M3—0.5X5) = ¢ ¢ ¢ o o o IERT e o oo v 0 000 o 1
33 2150131 Needle Thread Eyelet (Left) =« « - &REEE) « « « « « = « - - 1
34 2150173 Needle Thread Eyelet(Left)(Double Chain) 2 HER&RE (L) - - 1
35 130026 Screw(M4-0.7X5.8) = « « « o « IERY o o oo o o000 o 1
36 2150160 Needle Thread Pull-off =+ - « « - FARBEY « o o0 e e e 1
37 110041 Screw(M4—0.7X8) =« « « ¢ « o « & IERY o o o o0 e o0 e e e 1
38 000653 Knock Pin e ¢ ¢ o o ¢ o ¢ o o o VA 2/ -V Z2E N N 1
39 2150165 Double Chaining Looper Thread Eyelet (Left) 2&Bv—rd(k) - - -1
40 110008 Screw(M4—0.7X5) « « « ¢ « ¢ o IERY » o o v v 0 oo e 2
% Ref. No. 41 to 68 ++++ See the following page.

AZ65006



MISCELLANEOUS THREAD EYELETS #iE B R

Ref.
Na_
41
42
43
44
45
46
47
48
49
50

51
52
53
54
55
56
57
58
59
60

61
62
63
64
65
66
67
68

Parts
_Na
2150151
110091
0020123
190002
0020124
0020125
0020126
000182
0020167
009853

0020165
000010
190000

0020166

2150111

2150112

2150132
170049

2150027

0093303

2100229
2150119
110035
2150123
2150120
2150121
000014
110026

4
Amt .
Description mir 4 Req.
Thread Eyelet Stopper . « - « « . TXRBEARYN L oo 1
Screw(MS—O'SXS) ........ _u:*:‘/‘\ ........... 1
Tension Disc Eyelet s « « « « « - 2ERAHATFAERE -+ - - 1
Tension Post =« ¢ « o « o o o « & }'ﬁ%%% .......... 1
Tension Disc =+ « © « « o o « QEBARFFM - - « ¢+« - 9
Double Chaining Looper Tension -« 2EBRAFT XK+ « « « - » 1
Tension Spring Bushing « - - - - 2EBRAFF Ty FMEIVIEA - ]
Adjusting Nut = < « = + « ¢ o o & %ﬁﬁ'ﬁ‘j“‘/ | I SR S 1
Double Chaining Looper Thread Eyelet =X R = = « + « « « 1
Screw(11/64-40X6.5) « + » « « « IERT e v v v v v e 1
Thread Eyelet Bracket« « - . - . CXAEE e 1
Conical Spring Washer « « « « « MART % ¢ o o o o o o 1
Screw(M4—0.7X7) = = = = = = = s IR e o »omnn e 1
Thread Retaining Finger - « « - . REN - o 00 0o 1
Thread Retainer Plate Support « « /NGRFHK « « =« = ¢ = o o o o 1
Thread Retainer Plate « « « « « INRFIL e« ¢ 0 0 0 0 e l
Thread Retainer Spring « « « « MNEFIMANR « ¢+ o o o o o o 1
-} AXA)Y = = = &= = ® = = Sy ¢ " ® = m ® m ® m m ]_
%%%“éﬁ“ﬁo%%rx )over ....... }Eiz/fﬁ;bﬂ‘-— ...... .1
Looper Driving Shaft Qil Seal « « p— REA A VY —L o - = - 1
Looper Holder Cover Spacer (Rubber) n—REHNN—AR—H - - |
Looper Thread Eyelet(Left) - « « L— KRB (L) » « « « - - 1
Screw(Md=0.7X10) = » « = & « « & EXRY & v v n v onw s -3
Thread Eyelet Support « « « « - . RERAR - - - - o e e . 1
Lower Looper Thread Eyelet « « « FaA—/ N%HE - - - - « -« » 1
Upper Looper Thread Eyelet « « « E— A - - « - « « - ¢ 1
Washer * = = = = = = = = = = =, Tyi/d e " = = v 0 0 0 a 2
Screw(M3-0.5%X6) = = = =« = « = & JTE5 3 20 S <2

* Ref. No. 1to 40 +++++ See the preceding page.

AZ65006






MISCELLANEOUS CRANKSHAFT & BUSHINGS FMRUTy 28Rk 5

Ref. Parts
No N
1 2150214
2 160007
3 2100625
4 160001
5 2110184
6 2110183
7 0093090
8 3100129
9 2150096
10 2150038
11 2150180
12 ........
13 .......
14 160027
15 2100872
16 2120537
17 2100410
18 2150039
19 2100105
20 2150043
21 2100117
22 2150049
23 2150048
24 003636
25 000526
26 2150040
27 310109
28 2150041
29 2150046
30 2150047
31 2100272
32 2150044
33 2150045
34 0077301
35 2100412
36 2100413
37 2150042
38 2150069
39 2100414
40 2100417
41 2100098
42 2150050
43 2100642

Amt

Description o £ Req
Machine Pulley « ¢ « ¢« ¢ ¢« « « « ITVUFP—Y ¢ ¢« ¢ ¢« o o . . 1
Screw(MS—l)(G) ......... JJ:*“} ........... 5
Mechanical Oil Shield Sleeve - - #EIV AY—F+ « - . . . . 1
SCI'eW(M4-0.7X4) ........ Jh*“) ........... 5
Corrugeted Washer » « « « « - - . % A A A R 1
Mechanical Oil Shield« « ¢ « - - v ::171 ) BC ST SN 1
Crankshaft Ball Bearing (Right) « R—nARTFYULF(F) - - + -1
Bearing Adapter+ « « ¢ + o . . . RTY TRy e oo v o v 1
0il Pump Driving Worm-+ - « - - - 7 e N 1
Crankshaft Bushing « « « « « « & 7w S/ a2 ¢ o o o o v o o 1
Crankshaft =« ¢ ¢ o ¢ ¢ ¢ ¢ o o &« DI T TR o ¢ o o 1
Screw(M3 5)(3) ......... * .......... 5
Crankshaft Ball Bearing (Left) - ‘:R‘—/l/«\')’) YT(kE) - - . -1
Double Chaining Looper Thread Take-up%f@FH A« - « « + . |
Thread Take-up Pin - - -« « . . - RPFHAEY ¢ ¢ o o o . .1
Crankshaft Bushing « « - « - . . INT U a e o o oo o o 1

Upper Knife Driving Shaft Bushing (Right) £ X R#7 v =2 (F) 1
Upper Knife:Feed Bar Driving Shaft Bushing LAzi-2)W7yva .« - -2

Upper Knife Driving Shaft Oil Seal LA Rt Ay —n . . -1
Needle Bar Driving Shaft Bushing(Right) #&)7/7#7yv= (k) )
Needle Bar Driving Shaft Bushing(Left) #E)7/JMfyv=() . - . 1
Cap Screw(5/16-32X3.5) « « « « » %*‘) ---------- - 1
....................... 1

Neeéie Bar Bushing (Upper) « - ﬁ’r%? vVa(k). « .. 1
...................... 1

%eedvie Ear Bushing (Lower) - §+$7 V2 (F)e « « o . .1
Upper Looper Driving Shaft Bushxng(Front) b—rggyv2Gi) - - .1
Upper Looper Driving Shaft Bushing(Rear) v—rW7yva(§) . .1
Looper Driving Shaft Oil Seal - - A — @t Ao —n o o - o ]
Lower Looper Driving Shaft Bushing(Front) Fi—r7yva (i) .1
Lower Looper Driving Shaft Bushing(Rear) Twv—rW7yva(®) - - 1
Looper Shaft Oil Seal - - - . - =t AN — e o o o]
Double Chaining Looper Shaft Bushing (Front)2&BV—/W7yv2 (i) - * 1
Double Chaining Looper Shaft Bushing (Rear) 2ERV—W/yva(8) - - 1
Feed Bar Driving Shaft Bushing(Left) V@7 v = (&)« « - 1
Seal Plug = = = = & o & o & & &« 3 FEEE . s s n n n e e <1
Looper Rocker Shaft Bushing . - - p— (@it 7 v = - « - .2
Seal Plug «» = = » o o = & = u u . FERRE . 4 s h a e waw e |

Control Lever Shaft Bushing- . - XU REL A—lh7 v = - - 1
Needle Bar & Needle Bar Bushing, C. Set $ti- $tie~ /v:n(%ﬂ)l
Needle Bar = = = = = = s = s = o ﬁ{»% ----------

AZ65006



AZ65006



NEEDLE BAR DRIV ING MECHANISM sHisH i

Ref.

el el e =

18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 53

Parts
Na
2150105
120049
2100144
160002
2100899
120006
2100137
160003
2150510
2150500

2100136
300008
140003

2100138

2100176
310089

2150051
110006
160016

2100642

2159111
003637
2150057
2150058
000035
110009
2100502
110001
2108050

005345
2100145
110011
0032604
2109211
110002
2150035
3100370
2100152
310005

6
Amt .
Description Za Req.
Needle Bar Driving Connecting Rod§+§§x:,/ Koo o oo oo oo 1
Screw(M4 0. 7)(16) ........ _U:;i(/ ........... 2
Needle Bar Driving Connecting Rod Pin $HEZ S 2y - « 1
Screw(M4 0. 7)(5) ........ _U:*:‘/‘ ........... 1
Needle Bar Driving Lever - - - - @tEEZ S Jdpi- - - - - - 1
Screw(M6=1X12) « « « ¢ « « ¢ « & HIERY o v 0 o 0 0 0 0 0 o 1
Collar(12x20X 10mm) =+ « - « - - HT— e oo e e e e 1
SCTCW(M5—0.8X5) ........ _ﬂ:*f/‘\ ........... 2
Needle Bar Crank Arm, C. Set - - #tEEZSV 7 GH) - - - - - - 1
Needle Bar Driving Shaft + « « IS I « « » + « 1
Needle Bar Crank Arm + « « - - - SHEI SV T « v o o o o 1
Washer =« ¢ « ¢ ¢ o« o o o ¢ o o o LA AV I 1
Screw(M6=1X18) « « o « « « « « & . OEREEEEEEE 1
Needle Bar Connecting Link + « &V Z « « « o« ¢ ¢« 1
Needle Bar Comnecting Link Pin < @#EV L 27V « ¢ ¢ « ¢ o & 2
0il Wick =« « « ¢ © o ¢« « o o o WE e o o o e e e e e )
Needle Bar Connecting Bracket « - #HiEHfa - « « = « + « « « 1
SCI’CW(M3.5"0.6X10) ....... _U:*\f/“ ........... 1
SCTCW(M4-0.7X4.5) ....... JERY « o v 0 0 0 000 e 2
Needle Bar = « « » + « « « = + » GHEE « « » ¢ o o e e . 1
Needle Clamp(A) + + + + « « + + o GEIER « ¢ o« & o o o« o . 1
Needle (System:DCX27) « « « « « 2 SR SR T R 2
Screw(1/8-44X2.5) + « « « « « & HERT ¢ v v o v 00000 9
Stitch Plate Support Stay, C. Setg#HREftHExX= () - - - - - 1
Stitch Plate Support Stay- - - - $tHRERffHExXT+ - - - - « - 1
Roll Pin = = » % 3 -0 . .. 2 1
SCI'CW(M4‘0.7X8) ........ _IJ:*T\/“ ........... 6
Stitch Plate Support(Rear) - - - #ttREftE(#&) « - - - « - - 1
SCI'CW(M4_0.7X5.4) ....... Jh*‘\/\‘ ........... 1
Stitch Plate(Ad) =« « « « « + « » GHIR « + « o o v o o 0 00 1
Screw(11/64-40X8.3) =« « - - - - J120 S A I L 2
Stitch Plate Support(Front) - - « @HREXfMt&(RI) - = » » - - - 1
Screw(M5—0.8X10) ........ JJ:*?/ ........... 2
Rubber Cushion * =+ ¢ ¢« <« « « « & jﬁ){}'“ ........... 1
Needle Guard(Front) (Double Chain Stitch) 4> Z&Z4 (8i) - 1
SCI'CW(M3—0.5X5) ........ JJ:;‘F:‘) ........... 1
HR Unit, Complete Set = « - + = HREHEG) - « - -+ - - 1
Tube Joint =« « ¢ « ¢ ¢ « « « « & /{47%? ......... 1
0il Tube(70mm) =« « « « ¢ « < » - B (T0mm) + ¢ ¢ - - - 1
0i] Wick =+ « « * * o o o « « « & B e o o e e e e e e e 1
----- See the following page.

AZ6500G



NEEDLE BAR DRIV ING MECHANISM ke 3 did

Ref.
N

41
42
43
44
45
46
47
438
49
50

51
52
53

% Ref. No. 1to 40 -

Parts
No

2100533

310001
2100535
2100536

000393

110013

320008

000567
2150150
2109212

007627
2109210
110027

Description &h 4
HR Felt Holder « ¢ « ¢ ¢ « « « . HRZ =WV’ - - ¢ -
HR Felt ¢ ¢ ¢ ¢ o o o o o o o o o HRZ7=xvh o o o o o &
HR Felt Holder Bracket, C. Set - HRHft&G#HE) - - - - -
HR Felt Holder Bracket =« « - « - HREfIH « « + « « « -
Roll Pin * ¢ * ¢ o o ¢ ¢ ¢ « o & B— LEY ¢+ o o o o o o
Screw(M4-0.7X8) =+ = « « « « « IR e o o o v v 0 o
Fitting Stud(Short) « « « « « « « EHRFERLNGEE) - - - -
Seal * ¢ ¢ o o s e 0 s e 0 o o )\/;‘—\,/ ........
HR Unit Bracket « ¢ ¢ o « « « « HR%E-&? .......

Needle Guard(Rear)(Double Chain Stitch) £ Z &4 ($8) « - -

Screw (M4 0 llllllllllllllll

Needle Guard(Front)(OverIock Stitc )ﬁﬁi-—/\ﬁ"‘#(“})

Screw(M2.5-0.45X3.5) ¢ = = ¢ « IERY e o oo 00 o ..

See the preceding page.

AZ65006



A765006



KNIFE DRIVING MECHANISM

Ref.

O W o Uk wr l—\?

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

Parts
—Na.
2100160
120049
2100173
160002
2100162
120006
2100161
160003
2150060
2100165

2100418
110035
0020496
000532
110004
0093864
2150020
110012
2100174
2150019

110001
2100009
2150021
0032919
2100419

110046

000688
2100167
2100168

140014

A A 7

Amt .

Description a5 % Req.
Upper Knife Driving Connecting Rod_l:)‘ZD v R LT
S M4-0.7X16) = = = = = = = = 20 L L R R B BN R B 9
Dcrr|$/‘|vn(g Lever P?% -------- {Eizm%h‘/ -1
S M4 0 7>< ........ *T‘/ . " ® m m ® m = = m o 1
Ucprpee\;l(Knlfe Dr5|3/|ng Lever « jlé} X e o1
SCI'GW(MG lle) ......... JJ:*?\/‘\ ........... 1
11ar (10X 19X 9mm) « = ¢« = * = b B A R A |

S M5 0 8 .................. 2
i U R Sl

§
Upper Knife Dr|2/|ng Shaft -
Upper Knife Holder P03|t|0ner

0 7.9V, 77 4 <V S |

Upper Knife Holder(Flat Type) - + EARKAZL(E) « « « « « - 1
Screw(M4—0.7X10) ........ Jh*:/ ........... 1
Upper Knife(Flat Type) =« « + - - EAREE) ¢ 0 0 0 0o 1
Washer =« ¢ ¢ ¢ ¢ o o o o o o o @ L RV S T T S S ) 1
SCI’CW(M3.5—0.6X8) ....... J_t;‘F?/“ ........... 1
Seal Plug+ ¢ « ¢ ¢ o o ¢ o o o %& ............ 1
Lower Knife Holder Spring Stop * FRARNRRZES « ¢« ¢« - - 1
SCTCW(M4—0.7X5) ........ _lh*‘/ ........... 3
Cloth Plate Rubber Cushion -+ « 4B L - « « « « « « « - 1
Front Cover ¢ « « ¢ « ¢ ¢ ¢ « o BIH/S— e ¢ o o v o v o o 1
Screw(M4=0.7X5.4) =« « « « « « & _u:j‘(:‘/“ ........... 2
Cloth Plate Spring Pin « « « - - NRZHFEY o oo oo o 1
Lower Knife Holder Locking Plate TAXRXRBEIUIERA - « « - - - 1
Lower Knife Holder Spring« = *+ « FAR NR « + ¢ o ¢ o o« & 1
Lower Knife Holder = « « « - - - TARE = ¢ ¢ 0 o 0 0o 1
Screw(MS—O.g)(lZ) ........ _”:*\‘/“ ........... 1
Guide Pinm s * * “hels = « o o o o HAREY « =+ o o o 0 o & 1
Lower Knife o « » « o ¢ o « « « « FARS: o e ale o o o o 1
Lower Knife Clamp » + « « « « « TFARBL « ¢ ¢« ¢« o« o o o & 1
SCI'CW(M4"‘0.7X8) ........ JJ:*T‘) ........... 1

A265006



= -8 B L

—_—

—18

AZ65006



PRESSER FOOT MECHANISM s 3

8
Amt .
Description i 4 Req

Adjusting Screw(M10-0.75X30) « - AEAIRY « » « = = = - - * |
Lock Nut * * * * * gy yFo R 1
Presser SPring = = = = = =« = = BT NF . " 1
Presser Bar » - = ® * * " """ ST . "t 1
Presser Am Positioning Guide PinffxpaRNEy « » « = - - - 1
Sp”ng Pip * " " "= === =« RFYL Ty - 1
Presser Am Stop =« = = = = = - - FATPER Ry o o 0 o - 1
Screw(M4-0.7x5) = * = = = = = R e v 1
Presser Foot Release Lever « « « FHF « « o« o o o o 0 o 1
Presser Foot Release Lever Spring R F/ /)Nx - « =« - =« - 1
SCTEW(M4_0.7X5> ........ _IJ_‘.*‘\/\ I N R T T 1
Screw(M4-0.7Xx4.5) = = = =+ = A 3:: 0, 5 3 A N l
Presser Foot Lifter Levers « « - LN—" « ¢« ¢ -« 1
Screw(M8-1.25x_10) ....... * ........... 1
Presser Foot Lifter Lever Stop - #?:ntgéflzzx——;a]\‘,}\. .1
Screw(M6=1x10) * = = = = = = =+ 1
Presser Foot Lifter Lever L|nk W:r-i‘a%/fl/z\——)/7 o1
Presser Foot Shaft Collar- - « . ¥ bS5—. .. . . .. .1
SCI‘GW(M5—0.8XI5) ........ _l]:*t‘/\ ........... 1
Intermediate Lever =« « « « « - - FRTHL N — « « o« o o . 1
Stop Screw(M4-0.7X12) =« - « - - AR TR ¢ o 00 0o e 1
Lock Nut = ° -- ------- -- 'D“/ﬁ‘j“‘/}\~ ------- i
Presser Foot Lifter Lever Sprlng BB L N—NRx - ¢+ o - 1
Presser Foot Shaft Bushing - - - #HxiyTy 2« = o« « - 1
Screw(M6-1x6) = = = * = = = == WERY s P 1
Presser Arm, Complete Set - - ﬁl%(ﬁ&ﬁ) --------- 1
Presser Foot Shaft =« « « « « - ~#$::$m .......... - 1
Presser Arm« = o ¢ = < ¢ ¢ o o o S 1
Presser Am Hinge Pin« « « « « « e AV N |
SCI‘SW(M4"0.7X4) ........ _u:*\‘/“ ........... 1
Presser Foot, Complete Set(A4) - ¥ (KH)(A4) « + = « « « - - 1
Presser Foot Hinge <+ « « « « « - ;1o o N A I I 1
Screw(M3.5-0.6X8) - - -+ - - - IERY o o v v e e e 1
Presser Foot Spring(Large) =« + « #AZ XR(K) » « =« + - « 1
SCTBW(M-?D‘O.SXS) ........ JJ:*“/“ ........... 1
Presser Foot (Front/Rear) Unit (A4)¥f= (Rif-#) (H) (A4) - - - -1
Screw(1/8—44)(2_7) ....... _u-‘*/ ........... 1
Thread Chain Guide =< « « <« + ¢ ERIT AR« o o 00 v 0 v 1
SCI'CW(3/32"56X2.1) ....... _u:*f/“ ........... 1
Presser Foot Spring(Small) « « « I NRK(UP) « ¢ ¢ o o o o 1
Screw(3/32-56X5.6) ¢ + « ¢ ¢ o o JERY ¢ o o o o o o oo 0 1
Presser Foot(Rear) Adjusting Plate ¥HFR&EH « + - = - « - - 1
Nut ¢ = ¢ ¢ ¢ o o o ¢ o o o o o -j—\/ | R I S R 1
Pin s « ¢ ¢ o o o ¢ o o o o o o o SRR 1
Presser Foot Stitch Tongue(A4) - JN(A4) « « « » « « = « - - = 1
Presser Foot Adjusting Plate - - FR=FHER - +» - - « « + « - 1
Screw(1/8—44x5_6) ....... _U:*f/“ ........... 1

Ref. Parts
No— Mo
1 190080
2 100073
3 2100181
4 2150145
5 2100580
6 000482
7 2150146
8 110012
9 2150147
10 2150148
11 170045
12 180001
13 2100193
14
15 170047
16 2150138
17 120010
18 2100197
19 2100518
20 120017
21 2100192
22 110065
23 100001
24 2150139
25 2100099
26 160007
27 2150140
28 2100189
29 2150141
30 2100199
31 160001
32 2157310
33 2157300
34 110004
35 2157305
36 110002
37 2107409
38 004136
39 0022156
40 004141
41 0025035
42 006093
43 0033529
44 000216
45 000747
46 2107104
47 2107163
48 005036

AZ65006



AZ65006



UPPER LOOPER DRIV ING MECHANISM LIL—/ %

Ref.

OWOWOoO N Ul WM -

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36
37

Parts
No
2100900
120049
2100088
2150071
120006
2150070
2150072
2150075
2100161
160001

2150130
110009
2150515
2150084
2100227
130001
110071
2100884
2100221
300008

140004
2100903
160002
310089
2100667
000629
2100892
310065
2109320
210009

000779
120013
2100854
2150117
000014
110002
2100890

9

Amt .

Description B 4% Req.
Looper Driving Lever Connecting Rodv—/ "y Ko o ¢ o o o 1
SCTCW(M4'0.7X16) LR _u:*q/‘ e " = m = m = = = = s 4
Connecting Rod Swing-proof « « «#LIEX « « ¢ ¢ ¢ o o o . o 2
Upper Looper Driving Lever « « « EA— \#gig- - « - - « - - 1
Screw(M6-1x12) = * = = = = * = = IRy = =or e e 1
Looper Driving Shaft « « - - Al o 1
Driving Shaft Thrust Rings « « « RZARNYU T« « ¢ ¢« o o 1
Driving Shaft Thrust Rings « « « AFARYU T« o« ¢ o o o v 1
Collar(10X19X9mm) *  * = = + - HT— e o e e e e e e e 1
Screw(M4-0.7x4) = = = = = » == RS« vonnn e 2
Upper Looper Thread Pull-off - « B — 48D - « « o« ¢ o 1
Screw(M4=0.7X8) = « s = = = s &8 w4 aawoamowoaos <2
Upper Looper Bar Crank Arm, C. Set bA—~"2S5o 7 () . . . 1
Upper Looper Bar Guide Bushing - p—/REHNAZL .« « - . . 1
Upper Looper Bar Guide Cover « « p—RENZE .+ = « « « . . -1
Screw(M2.5-0.45X6) = = = = =« & _U:*“/‘ . O 1
Screw(M2.5~0.45X6) = = = = = = = R e s v n e e - 1
Upper Looper Bar Guide, Conwphte Set/v——/\gﬁPﬁ(ﬁﬂ) -1
Upper Looper Bar Crank Am - « « Ea—2 507 . -1
Washer ............ . '7‘7T7’\’ ., " " o= o= om o= o= om, 1
Screw(M6=1X16) « « « + « « « + - ey - S ——— 1
Upper Looper Bar Crank Arm Pin - EA—XRI7 57 -« - -1
Screw(MA=0.7X5) = « o o o « « R e o v o oo 0o e e 1
0i1 Wick = * « « * o o « « « « &« b P IR PP 1
Upper Looper Bart = o ¢ ¢ o o o }p_jﬁﬁ .......... 1
Seal Plug s « = « o s o ¢ o o o« & "S;g*% ............ 1
Upper Looper Bar Guide < « - - - JU— RPN ¢ ¢ o s o 0 o . 1
Oiling Felt o ¢ ¢ o ¢ o ¢ o o o« & 7111,]\ .......... 2
Upper Looper(for Needle Size #9~14) EA— N ($4EFHI~4F) -1
Screw(1/8-44X%3.2) « + « o« « o HIERY o o v o v 0000 o 1
Standard Pin « » o ¢ 0 00 o e EHELY « ¢ o 0 o0 oo 1
Screw(Mﬁ—IXIS) ......... _u:*\‘/“ ........... 2
Upper Looper Supplementary Thread Eyelet A — "fEBhAE - -1
Lower Looper Thread Pull-off -+ « FA— %#Y » « ¢+« « 1
Washer ¢ * ¢ ¢ ¢ ¢ o ¢ o o o o o 7/:/3( .......... 1
Screw(M3-0.5X5) =« « « « o o o & CQERT e e e e e e e e e e 1
Upper Looper Bar, C. Set =+ <« « < jL— NBE(H) - + » « « - - - 1

AZ65006



10

AZ6500G

23

32

36

35

12



Ref. Parts
No Mo
1 2100215
2 120049
3 2100088
4 2150166
5 120024
6 2100902
7 2100161
8 160003
9 2150170
10 2100211
11 300008
12 140002
13 2150118
14 110009
15 2109347
16 2109201
17 110036
18 180014
19 2150169
20 2100249
21 300000
22 140001
23 2150168
24 120006
25 2100433
26 160001
27 2100436
28 2100438
29 120018
30 2100437
3] = = = & 2 = o on
32 2150550
33 2100441
34 2109302
35 000035
36 300032

LOWER & DOUBLE CHAINING LOOPER DR IVING MECHANISM FA—NEU—ERIL— #H 10
Amt

Description w 4 Req.
Looper Driving Lever Connecting Rod —s"m vy K o ¢ o o o 1
SCIGW(M4‘0.7X16) AELEL LN R 4
Connecting Rod Swing—proof =« « <ULk A « « ¢ ¢ o ¢« o o 0« 1
Lower Looper Driving Lever =« « « FoA— 3dlilg - « « « « « « ¢ 1
SCI_C\_V(M4—0.7X14) L Jh*‘\/ ........... 2
Driving Shaft Thrust Ring+ « « « AFARFU—F « + « « o 1
Collar(10X19X9mm) - = = = = = BT e e e e e e e e e 1
SCIBW(MS‘Q.SXE}) ........ Jh*‘y e " ® m = m = m ®m mos 4
Looper Driving Shaft « « ¢ « « - o SEl e o e e e e e e 1
Lower Looper Holder Am=« « - - - TR—2RE e o oo e e e 1
Washer ............. 17\\/:‘/,4\? .......... 1
Screw(M6—1X14) ......... _lt*:‘/“ ........... 2
Thread Pull-off « « = « « « « « TA—REREY - - -« - - 1
SCTCW(M4-0.7X8) ........ _I_t*:‘/“ ........... 1
Lower Looper =« = « = = « = « « . FaA—rRe ¢« o o 0 o o o o 1
Needle Guard(Rear) =« « « « - « - GFZAr(F) « « o o o o e oo e 1
SCTGW(M3"0.5X6.5) ....... J_t*f/“ ........... 1
Screwed Pin(M3-0.5X4.5) =« « « c BV R ¢ o o o o o 0 o . 1
Double Chaining Looper Driving Connection2 EEEN—/XY > 7 -1
Bushing ............. ‘7\):‘/_1 .......... 1
Washer ............. 17\\/:‘/.}( .......... 1
Screw(Ms—O_lez) ........ .l.l:*y ........... 2
Double Chaining Looper Driving Lever 2 EHER/)N— Ndihg - - - - 1
Screw(MG—IXIO) ......... _u:;‘F\‘/“ ........... 1
Looper Driving Connecting Pin(Left)— Y 7 (&)« » -1
Screw(M4—0.7X4) =+ ¢ « ¢ ¢ o o = JERT e o o o v o v v 0o 1

Looper Slide Block Holder (Front) n— <piiZEsax (&) - - - -1
Looper Slide Block Holder (Rear) - N — NBif#2EIHIXF (&) - - - -1
SCTCW(M4‘0.7X10) ........ _ﬂ:*:‘/“ ........... 2
Looper Slide Block =« <« « « « « = JU— NBIEE] - « « « -« o - 1

Double Chaining Looper Driving Shaft 2 E&AVL— - . . . .1

Double Chaining Looper Holder Arm2 EBA—&H - « - . . . o1
Double Chaining Looper =« « « - - QBN — % o o o ... 01
Positioning Pin = = = = = = =. PR ALY« * 1
washer llllllllllll . U‘y“/? PORE T R R N L I I 1

AZ65006



A26500G



FEED DRIV ING CONTROL MECHANISM BUX ) SRETHEE 11

Ref. Parts Amt .
No _ Na Description B 4 Req.
1 2150064 Main Feed Bar Lever « « « « « - « BEYVLNR— - o o o0 1
2 120006 Screw(MG—IXIZ) ......... _U:*\‘/“ ........... 4
3 2100251 Main Feed Bar Lever Pin-+ - - + - BREY U= s oo oo 1
4 300000 Washer =« * * o o o o o o o o o & TTyS/ % o o o o o o o o o o 3
5 100002 Nt ¢ = = = = o o o o o o« o o o & A R 1
6 000669 Washer « « o o o o ¢ o o o s o T e o o o o o o o o 92
7 2150075 Thrust Plate « « « ¢ « ¢ « « = . AGARFU—F ¢ ¢ o o o 1
8 0095027 Retaining Ring + « « « « « = - - AR TYT e e 1
9 2100248 Main Feed Bar Connection =« « « REY Y 7 « ¢ ¢ ¢« ¢ o o 1
10 2100249 Connection Bushing =« « = « « + - BRIV I TV - -]
11 140001 Screw(M5-0.5X12) « « « « « ¢+ - IERY e oo v e e e e e e 1
12 2100266 Feed Bar, Complete Set « - - - - AIEXEYVEGH) « < - - o o - 1
13 2100242 Main Feed Bar« « « « « ¢ « « « TEY B -« e 1
14 2100241 Differential Feed Bar+ - - « « - AIREUR = =« = =0 o o ot 1
15 2100243 Differential Feed Bar Connection BBV U/ 7 ¢ o o « ¢ « « & 1
16 2100244 Connection Bushing =+ « « « « -« BRIV I Ty s o - 0]
17 140000 Screw(M5-0.5X15.5) « » = « « - - IERY o0 oo e e e 0 e 1
18 2150065 Feed Bar Driving Shaft -« - - - - - R 1
19 2150066 Feed Bar Driving Shaft Lever - - X USBa- » - - - « « « « - 1
20 2100288 Connecting Rod Pin « « « « « - - FEYry REY « ¢ ¢« o o 1
21 160007 SCTCW(MG_IXG) ......... Jh*:‘/“ ........... 1
22 2100671 Differential Rocker, Complete SetdixxVUMa(kH) - - - - - - - - 1
23 2100672 Differential Rocker « « « « - - - BIEUBE - « « « « « « « « » 1
24 2100673 Differential Regulating Slider « XF A F « - « « = « « « « . 1
25 2100674 Differential Regulating Slider Cap A5 A ¥&E - - - - « « - - 1
26 110033 Screw(M3—=0.5X6) = ¢ « « « o 155 32N 9
27 2100269 Differential Lever (Right), C. Set ZBEBHILN—(HF)F) - - - -1
28 2100252 Slider Link » ¢ « ¢ @ o v o ¢« & ASGAHEYL T + oo 00 1
29 0068202 Retaining Ring =+ « « = = « « - - ARy YT oo 1
30 2100253 Slider Link Pin+ « « o o ¢ o« ASAFYYTEY + v o s 1
31 2100262 Differential Lever(Right) - CEEILN—(F) + -+ v e - - 1
32 2100267 Collar(10X17X8mm) « = = « « « - BT e o e e e e e e 1
33 160001 Screw(M4-0.7Xx4) =« « « = - - - 120 B R 9
34 000690 Spring Pin « « « ¢ ¢ ¢ o o o e o AN TEY oo oo e 1
35 2100256 Differential Lever Spring « « + « ZEBEJL N— AR« ¢ « o ¢ o 1
36 0020538 O-ring(PT) = = ¢ =« o ¢ o o o OYU T » oo v v v v oo 1
37 2100263 Differential Lever(Left) - - - - BV N—(FE) - - - - - + - 1
38 000528 Washer = ¢ + » ¢ o o o o o o o IS/ e o o o o o o o o s 1
39 000561 Conical Spring Washer - « « = - - MARRT % oo 0o oo 1
40 100000 Adj usting Nut » ¢ o o ¢ ¢ ¢ o o & aﬂﬁﬁj—\y B e oo oo 1
41 190001 Adjusting Screw(M6-1x11.5, M4.5-0.5 X 4)FAFH=RY - - - - - - 1
42 2100271 Differential Feed Graduation - XY HEBEMHK - « « = « - « - - 1
43 110016 Screw(M4—0.7X15) « = = = « « « - IERY ¢ o o ve e e e e 2
44 0020350 Differential Lever Stop - « = -« - ZELN—Z hysXe oo . 9
45 110017 Screw(M5-0.8X8) + = = ¢ ¢ ¢ IERY oo e e e e e e e 2

AZ6500G



12

AZ6500G



FEED DR IVING MECHAN ISM

Ref. Parts
Hlo— e
1 2100865
2 110064
3 110004
4 2100866
5 2100867
6 2100869
7 2100870
8 2100868
9 2150063
10 160007
11 2100602
12 160001
13 2100283
14 2100281
15 130002
16 2100434
17 2100251
18 300000
19 100072
20 2100442
21 003655
22 2100443
23 300001
24 0013208
25 2100435
26 2100444
27 2100280
28 2100451
29 2100452
30 0068146
31 2100450
32 0020401
33 2100277
34 2100278
35 2100275
36 2100276
37 180002
38 2100289
39 110070
40 0023473
41 2100279
42 180003
43 160003
44 2109050
45 2109051
46 2109052
47 110026
48 2150067
49 130003

> IR L; 12
% Amt .
Description i

FempGWe Support « « o - %B‘i?’f FHR—k- - -1
SCTGW(M4_O.7X8) -------- _u:*?/\ ---------- 4
Screw(M3.5-0.6x8) = " " " " " "Ry . e 6
Feed Bar Shield(Front) =« « = « - J’é) r:l‘/‘—ll/(ﬁlj) ------ 1
Feed Bar Shield (Rear) « = « « - EVBEY—NLEE) - - ¢ - - . 1
Feed Bar Shield Guide « = « - - - %)ﬁVmwﬁJF ----- 1
Feed Bar Guide = * = * = * " *° LHE AR 2
Feed Bar Shle ld(Upper) =« « = - - ) ;,;/——1v(J;) ...... 1
Feed Bar Guide Bushing = « - - - RIBHARTy Y2 - o - -1
SCfeW(MB"lXG) --------- J.t*?/‘ ---------- 1
Feed Bar Block(Rear) Shaft - - - ABg(#&)@- « « - - « - - - 1
Screw(M4—0.7Xx4) =« « « « « « « R ¢ o v o e e e e e e 3
Feed Bar Block(Rear) =+ « « « - - FEG(EL) « = « = « o o o o 1
Feed Bar Block(Rear) Lid - - - - ABg(#)Z=+ - - + « + - - - 1
SCTCW(M3“0.5X6) ........ JJ:;\F:‘/“ ........... 1
Looper Rocker Shaft Lever - - « « “E&R/N—  HitdEks - - - - 1
Looper Slide Block Pin =+ « « « - N— R FIEBEIEY « » « o o . 1
Washer =« * ¢ + ¢ o o o o o o o @ T F e o o o o o s o o 1
Nut ¢ « o ¢ o ¢ o o ¢« ¢ o o o o A R T ST TR SR 1
Looper Rocker Shaft « « « « - - - —EBRNL—\pi%E - - - - . 1
Screw(M4=0.7X10) « « « = « + - - IR o o v o v 0o 00 e 9
Collar(9X17X8mm) « + « = - < - N— ]"FiEEE5— - - - - - 1
Washer =« ¢ + ¢ o o o o o o o o & Ly Y I ) 1
Retaining Ring + « « « « « « « - ARy YT oo oo 1
Looper Rocker Connecting Rod Pin N— R Fijfgre v FEV - - - -1
Retaining Ring « = = « - « « - - DA e A 1
Feed Bar Block(Front) « = - + - - FHEJHH) « ¢« - o o e e . 1
Retaining Ring =+ « ¢ = ¢« = « « - AR LY T e o 0o o0 1
Looper Rocker Connecting Rod < < A — S HiiffEmy K« « + « - ¢ 1
Roller Bearing =« < + « = = = + « = =—FARTY T o o o o - 1
Looper Rocker Eccentric = = < = - —EigTxtEy . -1
Feed Dog Eccentric Pin « « « « - BBV - 1
Feed Dog Eccentric « « « = « < - EVxzxky - - - - .1
Roller Bearing = « = « - - — R " e ]
Feed Dog Drlv?ng Connicting Rod :’é) MI/I\?J{? PR |
Feed Dog Regulating Eccentric - %);ﬁap::e'\——lz/ ------ 1
Screw(M3-0.5x4) = = = = * * " QpRY . o+ oromomorowww e 2
Feed Dog Regulating Plate Spring %)Eﬂﬁﬁ?"v (Va5 SRR |
Screw(M3-0.5X6.3) = = * " " " tpRY . omomororowmom e 1
Feed Dog Regulating Plate - %);ﬁﬁﬁil/-— ...... 1
Feed Dog Regulating Gear EVFEEXT -« o oo 1
Screw(M5-0.8X8) =« « » ¢ « « - - IERS ¢ o v e e e e e e 1
Screw(M5—0.8X5) « « « o « « o ¢ JERT o o o v e e e 3
Differential Feed Dog(A4) (A5) « - RijiXV (A4) (A5) « « - = - - - 1
Main Feed Dog e« « « + « ¢ « « « BETEY o o o o o e e e 1
Auxil iaJ~y Feed [k)g ....... /]\lzg l) ........... 1
Screw(M3—0_5)(6) ........ lt;Fb/ ........... 1
Connecting Rod Cover =« + =« - - - FEVoy R N— o« ¢ o o 1
Screw(M4-0.7XT7.3) + « ¢ o o o & JERY ¢ o 0 0 e 0o e e e 9

AZ6500G



LD

A26500G



LUBRICAT ING MECHAN ISM

Ref.

O Woo IO o1 b w m:P%EF

—

[ Y = 3 = SN
cCcCwWwo~Noo ol wN PR

SIS}
o -

QMNP N NN
O WO ~NNoor W

wW LW w
W N

W w w
o o1

B~ owoww
O © oo

41
42
43
44
45
46

Parts

Na

2100935
2100363
160001
110016
001820
000567
2150201
3100370
0031831
2150206

320008
2100958
3100371
2100369
2100957
2100926
2100927
2100928
2100929

310073

2150202
2150207

320009
2150095
2150094
0080503
0030748
2150097

006861

000419

3100060

110045
3100061
3100345
3100329
2150055
2150056

310081
2100896
2100895

000456
310090
2100032
0020538
110053
320010

Description
Oil Pump, Complete Set

Worm Wheel =« « « « « « « &
Screw(M4—0.7X4) =« + « « «
Screw(M4—0.7X15) « + « « «
Screw(1/4-40X5) =+ « « « -
Seal ...........

0il Tube, Complete Set

Oil Tube Fitting One Way End -
0il Tube Clamp =<+ + « < <
0il Tube(4.6X6.4X220mm) * « + *FWIXA T+« « « « « .

0il Tube Fitting Stud (M6-1) = - - FEPEEHKNL B = = =« - -
Suction Tube, C. Set = - -
Oil Tube Fitting Two Way < = - -
Oil Tube(4.6%X6.4X36.5mm)
0il Filter = = = == = =~
Suction Pipe (Upper), C. Set~- =
Suction Tube(4X6X18mm)

Suction Tube(2.5X4 X 60mm)
Suction Pipe (Upper) = =+ = -

Felt IIIIIIIIIII

Oil Tube, Complete Set

Oil Tube(4.6%X6.4X320mm) * * - - WA T
0il Tube Fitting Stud(Long) M6-1) EREFEERA b (B)
Oil Pressure Regulating Valve, C. Set FHERGH) - - - -
Oil Pressure Regulating Valve *
Oil Pressure Regulating Ball

Guide Pin e " " ™ = E = =m &m

Spring

Adjusting Screw(1/4-40X%5)
Ngt o " n @ m e

Oil Filter Cap = « + = « -
Screw(M4—-0.7Xx12) « « « « -
O-ring(P42) + « « « « « » -
0il Filter = « « = = = «
Filter Housing - « « - « -
0il Pipe, C. Set =+ « « « =
0il Pipe = + + ¢ ¢ « « « -
0il Wick =« = « = o « « &
Oil Pipe, C. Set =+ « - « -
0il Pipe = « + o « o + « «

Seal Plug s » + « = = » = »
0il Wick « « « « « « « + «
0il Sight Gauge « » = + - -
O-ring(P7) =« « « « = + - -
Screw(M6—-1Xx8) =« « « « « -
0il Tube Fitting Stud(1/4-40) - - BERHEFERAL K« « « -« -

Gmbs 13
Amt .

i 4 Req.

s RUAGH) e e e e e 1
voe s PF— AR A ) o e e s 1
| O S A R 4
o o .Jh;?i} ........... 2
TS S 2 1
. . ./\°\‘/q’—:/ .......... 2
oo BN ATSGEH) e e e e e 1
H-D%‘-:;'ﬁugqa ......... 4

e CBREEE . + o e e e e e . 7
. .1

. .2

T RASATED) 1
ﬁlﬁu%ﬂ% ......... 1
3 al B AUNTEEIE R IPIT 1
---------- 1
BASAF (L) ()« - - - 1

. g&)\/ﬁ,f:f ......... 1

. g&)\){,f:f ......... 1
CRASRLF (L) 1
T2 F S R R N N L 1

o o ‘%ﬁ/ﬂ}/\afff(%ﬂ) ....... 1
...... 1

el

CHAIEFE c o e e e e e e 1
FER—NFE e = o o o o o 1

. jj"r }f tf>:/ -------- 1
./§;? , " " = = = = = = = = 1
FERY = o o v e e e e e 1

ﬁ‘y b --------- 1

e FANT AN XS - - -]
. . .lh;?i} ........... 3
o o e OUT/7 .......... 1
s FANTANE e e e 1
e AANTANEHE - - - 1
e F AL TFEE) e 1
0.7, & A 1
R 1
e A AL LGH) - e - 1
s s FANINAL T e e e e e e e 1
R T 1
N R O e 1
e o jﬁ{]béﬁ—-vz ........ 1
o o OU:/7 .......... 1
C e e JERT e e e e e e e e e 3
. .9

AZ6500G



14

UPPER KN FE (Angled Type)

AZ6500G-C5

AZ6500G



EXCLUSIVE PARTS for UPPER KNIFE (Angled Type), A RRY

AZ65006~C5 YIETILERBS
Ref. Parts

Na No Description & 4%

1 2100425 Upper Knife Holder « « « « « « - EAREFAFT(A) - - -
2 0020491 Upper Knife - * = = = = = = = &= . _|:)32 . " om o= omomowow
3 2101435 Upper Knife Clamp* = = < ¢ = ¢ EAZRHT « o ¢ o . .
4 2100354 Upper Knife Chip Guard < =« « « - BB « ¢ o 0 - e
5 140013 Screw(M4-0.7x24) * = = * = * = » 1 S
6 2100349 Upper Knife Clamp Plate « « - - - EAXAZZEl o - . -
7 2100353 Upper Knife Stop * =« * = * - " ERARAR YR
8 110038 Screw(M2.5-0.45X4.5) « = « « = IERT o o0 o000 e
9 000665 Washer * * * * ==« = s Sy e
10 2157315 Presser Foot, C. Set(C5) =+ « - - #x (%) » + = - = - -
11 2157301 Presser Foot Hinge(C) - + = « « - il N A
12 110004 Screw(M3.5-0.6X8) =« « « « « o - IERY ¢ o o oo oo e
13 004136 Screw(1/8-44X2.T) « « « « « « » IERT ¢ o o 0 0 oo
14 2107412 Presser Foot (Front/Rear) Unit (C5)$¥ = (gfi-#) (}8) - - -
15 2107105 Presser Foot Stitch Tongue(C5) = JILe = « ¢ o « ¢ o « «
16 2107163 Presser Foot Adjusting Plate - - ¥tk - - - - - -
17 005036 Screw(1/8-44X5.6) « = « « « « » IERY o e o oo oo
18 0020501 Thread Chain Guide(C) « + « - =« - ERUAR « « o o« -
19 004141 Screw(3/32-56X2.1) « « « « + « & IERY + o0 oo oo e
20 0025035 Presser Foot Spring(Small) =« « « T XR(OUN) « o o o
21 006093 Screw(3/32-56X5.6) + « ¢ <+ - - IERT o o v oo 0o
22 0033529 Presser Foot (Rear) Adjusting Plate #—FREH - « - -+ -
23 000216 M. Y4 A W o Paenadl
24 000747 Pin ............... tf;/ .........
25 2159112 Needle Clamp(C) » = + « « ¢ « « SHIEA <« o o 0 oo o
26 2108076 Stitch Plate(C5) =« « = « « « « - G- o o o o e o .
217 2109055 Differential Feed Dog« - - - - - Y ¢ ¢ ¢ o 0 oo
28 2109056 Main Feed Dog « « = « + ¢ = = « - BIEY = o0 oo e
29 2157305 Presser Foot Spring(Large) =+ « « T NR(K) < « « + -
30 110002 Screw(M3—0.5X5) ¢ ¢ ¢ ¢ o o o IERT ¢ o o o v o o

AZ65006



15

AZ6500G—-A4-52

A26500G



AZ65006-A4-52 EXCLUSIVE PARTS

Ref.
No

—
oW~ orTBREwWwMN R

Y =N
0N U W

Parts
No
2157324
2157300
110004
004136
2107409
2107104
2107163
005036
0022156
004141

0025035
006093
0033529
000216
000747
2157305
110002
2108079

Description

Presser Foot, C. Set(A4)

Presser Foot Hinge

Screw(M3.5-0.6Xx38)
Screw(1/8-44x2.7)

Presser Foot (Front/Rear) Unit * -

Presser Foot Stitch Tongue (A4)
Presser Foot Adjusting Plate

Screw(1/8-44X5.6)
Thread Chain Guide

ooooooo

Screw(3/32-56X2.1) « « + « ¢ «

Presser Foot Spring(Small)
Screw(3/32-56X5.6) « + + + + «
Presser Foot(Rear) Adjusting Plate ¥R

Nut ooooooo
Pin .......

Presser Foot Spring(Large) - - -

Screw(M3-0.5X%5)
Stitch Plate (A4)

YIETILEABSG

3 WI/\‘;‘F (/J\) -----
ERT ¢ oo oo e

FLAR(K) - - - -
ERY ¢ v v v o v

e & o

AZ8500G



16

“K1™ DEVICE

AZ6500G



“K1” DEVICE

Ref.

NN PPN DN NEFRPFRFRPE PR RPRPRPRPRPRPRE - —

Parts
No.
2159900
2101167
004314
001230
2101163
110068
2101151
2101152
2101155
005112

000240
2101160
2101161

004139
2101156

110036

160001
2101157
2101158
2101164

170010
2101159
2101166
2101165

001196

310011

007623
2151001

KEE 16

Amt .

Description i £ Req.
“K1” Device, Complete Set« « « « “KI"S&GEGH) » « » = » = « - 1
Suction Pipe Cover =« ¢ « « « « ARG G )N— ¢ ¢ o o 0 o v 1
SCFCW(1/8_44X5.6) ....... _U:;i(:‘/“ ........... 1
Screw(3/32-56X3.8) « ¢ « « + - o IERY ¢ o v o0 0o o o . 2
Lower Trimming Knife Driving Arm THEE&BE - - » - - - - - - 1
SCI‘BW(M4‘0.7X8) ........ lh*“j ........... 1
Suction Pipe, Complete Set - - - HRIAEGH) - - - - -« - - - 1
Suction Pipe + = ¢ « ¢ ¢ o ¢ o & F&i&%‘:*ﬁ; ......... 1
Upper Trimming Knife =« « = « « « J:jg ............ 1
Screw(3/32—56x6) ........ Jh*\‘/“ ........... 2
0i] Wick swesseese o o o . WE e o o o v e e e e e e 1
Trimming Knife Holder Pin-+ < » « AXFLEL = = + ¢ ¢ « 1
Holder Pin Support « « « « - - - b5 =V2: 40 n - IR 1
Screw(3/32—56)(3) ........ JJ:;\F\‘/" ........... 2
Lower Trimming Knife « « - - - - TH oo - g - e . 1
SCI‘CW(M3—0.5X6.5) ....... _[J_‘.*“/“ ........... 1
Screw(M4—0.7X4) « « « o « « « & ERT e o o o0 o v o0 v 1
Guide Block Holder =« « + ¢ « - - THAYA REIFAS - - - - - 1
Lower Trimming Knife Guide Block THU A KEJ - « « « « « - - 1
Lower Trimming Knife Driving Link FHEBYY > 27« » ¢ - - ¢ - 1
SCI‘CW(M4‘0.7X4) ........ _u:*:‘/“ ........... 1
Lower Trimming Knife Pushing Plate FTHEF R - - « - - - 1
Driving Link Presser « « - -+ - - ey 7. - - o o . 1
0il Wick Clamp = « » « = « ¢ « =« BEE R « ¢ o o o o e e 1
Screw(1/8-44X6) =« = + « o ¢ o o JERY o o v 0 00 0 0 0o 1
Felt « » 1= » - @R D. & . §7 — /1 —— 1
SCTGW(9/64“40X5.3) ....... lt*“/\\ ........... 9
Suction Pipe Support - + - -+ - - BOA BRI E = o 0 e 0 0 e 1

AZ6500G



17

“C” DEVICE

AZ65006



‘C” DEVICE

Ref.

=

O WO —No U WN

Parts
Na
2109932
0033939
1094011
1097000
009960
000669
000600
000009
1097001
006905

0010263
1096000
1298000
0033938

005040
0033937
0033936
0033935

000334

005505

1090133
0010052

000623
0010112
0010290
0010310
0033940
1096004
1096005
0011987

009814

Description

“C” Device, Complete Set = - -
Hose Band(1/4 inch) » « « « -
Hose Nipple (PT1/8X8) « « « -
Regulator (AR2000-01BG) - - -
Screw(M5—0.8X16) » + « « « -
Washer ...........
Spring Washer s+ « « « « « « -
Nut .............
Regulator Support = = « « « -
Wood Screw(¢5.1%X20) « « «

Connector (EC6-PT1/8) =+ - . .

Nylon Hose(4X6X2000mn)

Air Valve, Complete Set- . .
Collar(6.4%x13X9mm) - - - -
Screw(11/64-40%x8.5) - - - -
Return Spring« « « « « « - -
Air Valve Holder « « « - -
Air Valve Stop = « ¢ « « - -

TAC Valve, C. Set » = « « - -
TAC Valve « « o o « o o « « &
Gasket ...........
Joint (I-4) « « « o o o « o &
Connector (EFC6-PT1/8) - - - -
Venturi Tube <+ « ¢« = « - « -
Hose Band(3/8 inch) = « « -+ -
Vinyl Hose(12X18x1500mm)

Vinyl Hose(12X18X500mm) + - -
UL Clamp ..........

Wood Screw(¢3.1x20) ¢ « - -

ITARANVTEHBIANR o .
I AATRATE -+ . . .
ITN)VT AN o 0 ot

TACS V7 () « -+ - -
TAC/§}]/‘7A\ ooooooo
/\o\‘/%\‘/ oooooooo

Ry FaYE -« « -
FR— ANV K (3/84 2 F)

cE=— R —R s e s
cE=— A=A e

ULZ Sy P e o oo o o o

‘CEE 17
Amt .

w4 Req.
CPIEBGRE) v v oroe e o s 1
F—=ZANRXVRA/AAF) « -1
e /2 N R R 1
VX2l —HF « ¢ ¢« ¢ o o s 1
11:*“/ ........... 9
E]s;i/*r .......... 4
ATV T Ty« o - - - 2
ﬁ-y F ........... 2
V¥ U—FRAHE - - - - 1
AR o v v o v v v e e 9
=0~ 3/ .

R B (= el S
TN TEE) oL e
ITRNNVTRHMANR AT — - - 1
15 3 2N 5

AZ65006



18

AZ6500G

26




(&) T NOES45mOBFIIARE,

MISCELLANEQOUS SUPPORTING BOARD SRR 18
Ref. Parts Amt .
‘N Na Description & & Req.
1 2100381 Belt Cover =« « « « « « ¢« =« « ’\}V]‘jJ/\‘— """" l
2 110015 SC[‘EW(M4 0 7><25) ........ JJ.‘.* .......... 9
3 2100382 Supplementary Belt Cover « - « - ~u Mﬁﬁjm/\— ------ l
4 110013 SCTCW(M4 0 7X8) ........ * .......... 2
5 2100339 Supporting Board « ¢ ¢ ¢ ¢ e - - F"’b‘*ﬁ ----------- l
6 000070 Hanging NUt = <« = = ¢« @ = ¢ = vy W = = 0 = 0 0 = 4
7 009861 Hanging Bolt (Semi-submerged onl ) T\/v (iiﬁd:itoz,m) - 4
8 2101450 Spacer(15mm) * * * °* * * c o c . ﬁb—*ﬁx,\_.ﬂ. ..... .4
9 2101451 Spacer (5mm) (See the below) *RITRAR—% (FiczR) - - 4
10 0020064 Supporting Board Rubber Cushion- Z# i AEE + = < = « = « -« 8
11 000162 Washer(Seml -submerged) <+ ¢ - - - Ty (FELK) - - . .. 4
11 000162 (Full-submerged) - « -« - - Oy (2R - - - - - 20
12 000016 Nut (Semi- submerged[); ------- Ty RGRER) - - - ... -8
12 000016 Nut (Full-submerged) « « « « - « - Fy bM£UwKX) - - - - - - 20
13 2100375 Chute (Upper) Support - « - - - "Va—bMWE)BRMAHR .- 0 ]
14 005624 Screw(M4=0,7X10) « = « = « « « DRy T 4
15 2100337 Chute (Upper) = « o ¢ « « o o o a3 2 — l~ (J:) ------ Wl
16 2100338 Chute (Lower) = o ¢ oo v e o0 o Sra— [ (F) = @+ = x 1
17 009864 Hanging Bolt (Full-submerged only)@ VARV b (éd}i’t@l}) -4
18 009871 Bolt (Ful I-submerged only) - « A b (£UKXDOHR) - - - - 4
19 0020057 Supporting Board Connector (Full-submerged only) #rksizk(2iido4) 2
20 0020045 Supporting Board Sleeve (Full-submerged only) #rExy-7(&itA04) - 2
21 2100336 Supplementary Chute Cover « « « « ¥ =a— h@BIHA— - . - - & 1
22 000538 Washer = « * « = o o o ¢ o o o & T/ e o o o o o o o o o 1
23 140011 Wing Bolt (M4-0.7X6) =+ - « « « - FaTRAR - ¢« oo o oo 1
24 2100374 Chip Receiver (Semi-submerged only) Y184 CRitXoH) - - -1
25 350007 Wood Screw(¢3.5X16) « « « « « S S A 2
26 0020078 Idler, C. Set(for Left Footing Pedal) Z7A K (GE) - « « - - 1
27 0020077 Idler Support s « « ¢ « = « « + - TARTERAMAHK - - ¢+ - - - 1
28 009992 Screw(M4—0.7X10) » « « ¢ o « « =« IERY ¢ o oo oo oo 0 o e 2
29 0020076 Idler » ¢ « & ¢ o o o o o o o o FTART < o o o o o 0 o o 1
30 009995 Screw(M3-0.5X5) « + o + o ¢ o IERT ¢ o o o 0 o000 e e 2

Note : Not necessary when the thickness of Table is 45mn.

AZ65006



19

A265006



THREAD STAND

Ref.

ocooowowmbwu\;,_\lpz

[N

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21

Parts
No

9620695

9620631
9620670
9620689
911002
911001
910001
9620673
911006
910000

9620675
930052
930053
910003

9620702

9620703

9620700

9620688
911060

9620691

9620690
9620665
9620678
9620679
9620680
9620681

930055

RIE 19

Amt .

Description i 4 Req.
Thread Stand, C. Set(5 Spools Type)—ﬁl'z:"‘({&ﬁ) GAELA) - - -1
Column Cap ........... :17_5‘#.? /7 ....... 1
Column Pipe(Upper) « « « + « « A5 BNALF(E) » ¢ o o o 1
Thread Guide Holder(Large) CHAFREAFT(R) -+« o o - 1
Screw(M4—0_7X20) ........ _u;*y ........... 1
SCI'CW(M4-0.7X12) ........ _Lt*:‘/‘ ........... 3
Nut ¢ ¢ ¢ ¢ o ¢ ¢ ¢ o o ¢ o o o & -j‘\y '\ ........... 4
Column Pipe Connector « =+ + =« « -« ASARLTIEE - - - - o - 1
SCFCW(M5—0.8X13) ........ _l_t;l(:/ ........... 2
Nut ¢ ¢ ¢ ¢ o ¢ o o s ¢ o o o o & —j"\\/ ]\ ........... 7
Column Pipe(Lower) =« « + « « « -« A5 ENALTF(F) =« « ¢ - - 1
Washer =« * ¢ ¢ ¢ ¢ ¢ ¢ ¢ o o o & Ly A I 1
Spring Washer s « ¢ « « ¢« ¢« « « S IN/ A7 B AVE SR 1
Nut (MI6-1.5) « = « « + o « « o » el R 1

Thread Hanger (2 Spools Type)
Thread Hanger (3 Spools Type)

* ALy RAVHQERAR) - -2
* ALy RNV GFAM) - -2

Thread Eyelet » « + « « = « « « FALVY R+ - o o
Thread Hanger Holder =« - « « - - A2y PAvHHX
Screw(M6=1X15) « « « « « « = « - IERY « o0 oo
Thread Guide Arm =« « « + « « « -« HART—h -+ -
Thread Guide Holder(Small) s o HA REALF (D) -
Thread Guide(5 Spools Type) « + + ALy KA RGERLXH) - -1
Spool Cushion+ ¢ ¢ ¢ ¢ « o « « » RF—NTvay
SpOOl Pin s » ¢ ¢ « » o ¢ o o o & 17"_11,%. o o
SDOOI Mat @ « ¢ o o o ¢ o o o o @ 17“‘/1/'7/ ]\ o o
Spool Seat Disc e = ¢ = ¢ o o o o = R
Spring Washer » « » ¢ « « « <« . ATV TV

AZ65006



20 WARNING LABEL = <JL

LABEL Parts No Description
3R n & % =3 4
A camon/\
Do not operate without eye guard 390140 CAUTION IN OPERATION

and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.

L —J]

rNEE

B<<BATIIHHETS,
BEmEmEOUT || 300143 | MEEET L
BEET>THS, &

L IREZ/ PO,
WRRCRARETI L.

—

[AFEE%E ;amﬂ—zsa%t TS
& ~AnreD | RBEAT TR, .
A DANGER 58 tn THBETEC L, DANGER : VHV);“EHI—'QI/%LQ[KGELECTRIC SHOCK BY
To open this cover, 390144
lturn off power BEABETN

supply and wait il
more than 5 minutes
|before opening.

“Be sure to connect earth line.”
@ 390145
T—AIX)

ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION

BT MRS T NV

TO EYES
390147 | BELT COVER: DO NOT INSERT FINGERS

2 EYE GUARD : TAKE CARE NOT CAUSE INJURY

THEW

CAUTION UHEBT RN
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

aﬁ%ﬁ HBEET N




LIST of MAIN SPARE PARTS
(EE&H@m R )




21

AZBSUUG Class LIST of MAIN SPARE PARTS (X E&H &Y A I)

Main Parts Presser Presser Presser . Thread
Needle Stitch .
Foot Foot Foot (Front Chain
Clamp ) .. | Tongue ]
C.Set Hinge Rear) Unit Cuide
Models & It £ W (§) Hxery WHoGi-$)@) Hzo) AR
AZ6500G-A4 2159111 2157310 2157300 2107409 2107104 0022156

C5 12159112 2157315 2157301 2107412 2107105 0020501
A4-52 12159111 2157324 2157300 2107409 2107104 0022156




21

Stitch

Differ- Main Auxiliary | Upper Lower Doub le
ential Chaining
Plate Feed Dog Feed Dog Feed Dog Looper Looper Looper
# & @iy | #Ey | AEY | EA—st [ FA—st [ZERN-A
-2108050 12109050 2109051 2109052 2109320 2109347 2109302
2108076 12109055 2109056 " " " "
22108079 | 2109050 2109051 | " | ”




AZ6G6500G

ANDEX

Parts Page Ref. Weight! Parts Page Ref. Weightl
_No. No. No. (g) ! No. No. No. (g) |
000009 17 8 I 003637 1 10
000010 2 6 | 003637 2 23 |
000010 4 52 I 003637 6 23 I
000014 4 67 I 003655 12 21 I
000014 9 35 I |
000016 18 12 | 004136 8 38 |
000035 6 26 | 004136 14 13
000035 10 35 I 004136 15 4 I
000070 18 6 | 004139 16 14 |
000162 18 11 I 004141 8 40 I
000177 4 9 | 004141 14 19 !
000178 4 7 | 004141 15 10 I
000182 4 48 | 004314 16 3 |
000216 8 44 I |
000216 14 23 I 005036 8 48 |
000216 15 14 I 005036 14 17 I
000240 16 11 I 005036 15 8 |
000322 4 29 i 005040 17- 15 |
000334 17 19 I 005075 1 30 |
000393 6 45 I 005112 16 10 I
000419 13 30 I 005345 6 31 I
000444 2 9 I 005505 17 20 |
000456 13 41 I 005624 18 14 I
000482 8 6 | [
000526 5 25 I 006035 4 27 I
000528 11 38 I 006093 8 42 I
000532 7 14 I 006093 14 21
000538 18 22 I 006093 15 12 |
000561 11 39 | 006816 1 22 |
000567 6 48 I 006861 13 29 |
000567 13 6 I 006905 17 10
000600 17 7 | |
000623 17 23 | 007623 16 27 I
000629 9 26 | 007627 6 51 I
000644 1 5 I I
000644 4 28 I 009814 17 31 |
000653 4 38 | 009853 4 50 |
000665 14 9 I 009861 18 7 |
000669 11 6 I 009864 18 17 I
000669 17 6 I 009871 18 18 |
000688 7 27 I 009960 17 5 |
000690 11 34 I 009992 18 28 [
000726 1 37 | 009995 18 30 I
000747 8 45 { I
000747 14 24 I 0010052 17 22 I
000747 15 15 | 0010112 17 24 |
000779 9 31 I 0010263 17 11 I

| 0010290 17 25 |
001123 1 4 I 0010310 17 26 |
001196 16 25 | |
001203 2 21 I 0011987 17 30
001230 16 4 | |
001820 13 5 I 0013208 12 24

t !
003636 5 24 I 0020004 1 15 I

PAGE =
Parts Page Ref. Weight
No. No. No. ()
0020005 1 16
0020016 2 22
0020045 18 20
0020057 18 19
0020064 18 10
0020076 18 29
0020077 18 27
0020078 18 26
0020118 4 6
0020123 4 43
0020124 4 45
0020125 4 46
0020126 4 47
0020137 1 29
0020165 4 51
0020166 4 54
0020167 4 49
0020350 11 44
0020401 12 32
0020491 14 2
0020496 7 13
0020501 14 18
0020538 11 36
0020538 13 44
0021735 3 27
0022156 8 39
0022156 15 9
0022215 4 16
0023473 12 40
0024083 4 4
0024084 4 3
0024095 2 25
0024156 4 14
0024157 4 5
0024446 2 20
0025035 8 41
0025035 14 20
0025035 15 11
0030255 4 13
0030748 13 27
0031111 4 8
0031831 13 9
0032604 6 34
0032879 1 23
0032919 7 24
0032952 4 12
0032962 4 11

1



INDEX

‘Parts Page Ref. Weight! Parts Page Ref. Weightl
No. No. No. (g) | No No No (g)
| 110009 4 18
0033024 3 14 | 110009 6 27
0033529 8 43 | 110009 9 12
0033529 14 22 | 110009 10 14
0033529 15 13 | 110011 6 33
0033627 1 24 | 110012 1 12
0033935 17 18 | 110012 2 11
0033936 17 17 | 110012 7 18
0033937 17 16 | 110012 8 8
0033938 17 14 | 110013 2 2
0033939 17 2 | 110013 3 7
0033940 17 27 | 110013 4 2
] 110013 6 46
0036518 3 22 | 110013 18 4
| 110015 18 2
0068146 12 30 | 110016 1 18
0068202 11 29 | 110016 11 - 43
0068517 3 15 | 110016 13 4
| 110017 11 45
0077301 5 34 | 110026 4 68
| 110026 12 47
0080503 13 26 | 110027 6 53
i 110031 1 14
0093090 5 7 | 110033 11 26
0093303 4 60 | 110035 4 63
0093528 3 26 | 110035 7 12
0093864 7 16 | 110036 10 17
| 110036 16 16
0095027 11 8 | 110038 14 8
| 110041 4 37
100000 11 40 | 110045 1 6
100001 1 13 | 110045 13 32
100001 8 23 | 110046 7 26
100002 11 5 | 110048 3 3
100072 12 19 | 110053 13 45
100073 8 2 | 110054 2 32
| 110064 3 19
110001 2 3 | 110064 12 2
110001 4 25 } 110065 8 22
110001 6 29 | 110068 16 6
110001 7 21 | 110070 12 39
110002 4 32 | 110071 9 17
110002 6 36 | 110076 2 8
110002 8 36 | 110091 4 42
110002 9 36 | 110106 2 15
110002 14 30 |
110002 15 17 | 120006 6 6
110003 2 28 | 120006 7 6
110004 7 15 | 120006 9 5
110004 8 34 | 120006 10 24
110004 12 3 | 120006 11 2
110004 14 12 | 120010 8 17
110004 15 3 } 120013 9 32
110006 6 18 | 120017 1 28
110008 4 40 | 120017 8 20

Page = 2

Parts Page Ref. Weight
No. No. No. (g)
120018 10 29
120024 10 5
120049 6 2
120049 7 2
120049 9 2
120049 10 2
130001 9 16
130002 12 15
130003 3 25
130003 12 49
130026 4 35
140000 11 17
140001 10 22
140001 11 11
140002 10 12
140003 6 13
140004 9 21
140011 18 23
140013 14 5
140014 7 30
150004 3 10
160001 1 8
160001 5 4
160001 8 31
160001 9 10
160001 10 26
160001 11 33
160001 12 12
160001 13 3
160001 16 17
160002 6 4
160002 7 4
160002 9 23
160003 6 8
160003 7 8
160003 10 8
160003 12 43
160007 5 2
160007 8 26
160007 11 21
160007 12 10
160016 6 19
160027 5 14
170010 16 21
170032 2 5
170045 8 11
170047 8 15
170049 4 58
180001 8 12



INDEX Page = 3

Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight

No No No (g) | No. No. No. (g) | No. No. No. ()
180002 12 37 I 390513 2 33 | 2100161 7 7
180003 12 42 | 2100161 9 9
180014 10 18 910000 19 10 | 2100161 10 7
910001 19 7 | 2100162 5
190000 4 53 910003 19 14 | 2100165 10
190001 11 41 | 2100167 28
190002 4 44 911001 19 6 | 2100168 29
190015 2 13 911002 19 5 | 2100173 3
190016 4 10 911006 19 9 | 2100174 19
190080 8 1 911060 19 19 | 2100176 15
| 2100181 3
210009 9 30 930052 19 12 | 2100189 28

930053 19 13 I 2100192

|_\
DOODO0WMOMO 0~~~ ~ ~~
[N
w

300000 10 21 930055 19 27 | 2100193
300000 11 4 | 2100197 18
300000 12 18 1090133 17 21 I 2100199 30
300001 12 23 I 2100211 10
I 2100215 1
300008 6 12 | 2100221 19
300008 9 20 1096000 17 12 | 2100227 15
300008 10 11 1096004 17 28 | 2100229 61

300032 10 36
300043 1 34

1096005 17 29 I 2100241 11 14

I 2100242 11 13

1097000 17 4 I 2100243 11 15

310001 6 42 1097001 17 ) | 2100244 11 16
310005 6 40 I
310011 16 26 I
|

310065 9 28

2100248 11 9
2100249 10 20
2100249 11 10

I

I

I

I

[

|

I

I

I

I

I

I

I

I

I

|

300004 1 27 I 10940131 17 3

I

I

|

|

I

I

I

I

I 1298000 17 13
I
I
[
[
i
I
I

310073 13 20 2049401 1 36 | 2100251 11 3
310081 13 38 I 2100251 12 17
310089 6 16 2100006 1 1 | 2100252 11 28
310089 9 24 2100009 7 22 I 2100253 11 30
310090 13 42 2100011 1 7 I 2100256 11 35
310109 5 27 2100012 1 9 | 2100262 11 31

I 2100014 1 3 I 2100263 11 37
320008 6 47 I 2100024 2 24 I 2100266 11 12
320008 13 11 I 2100032 13 43 I 2100267 11 32
320009 13 23 I 2100035 3 1 | 2100269 11 27
320010 13 46 I 2100037 3 21 I 2100271 11 42

I 2100047 3 4 I 2100272 5 31
330000 3 17 I 2100053 1 17 I 2100275 12 35
330008 3 16 I 2100063 4 1 | 2100276 12 36

I 2100088 9 3 I 2100277 12 33
350007 18 25 I 2100088 10 3 | 2100278 12 34

I 2100098 5 41 I 2100279 12 41
390097 2 18 I 2100099 8 25 t 2100280 12 27
390098 2 17 I 2100105 5 19 I 2100281 12 14
390140 20 1 I 2100117 5 21 I 2100283 12 13
390143 20 2 | 2100136 6 11 I 2100288 11 20
390144 20 3 I 2100137 6 7 | 2100289 12 38
390145 20 4 2100138 6 14 I 2100336 18 21
390146 20 5 I 2100144 6 3 | 2100337 18 15
390147 20 6 I 2100145 6 32 | 2100338 18 16
390148 20 7 I 2100152 6 39 I 2100339 18 5
390177 2 16 I 2100160 7 1 I 2100349 14 6



Parts Page Ref. Weight!
No No No (g)
2100353 14 7
2100354 14 4
2100363 13 2
2100369 13 14
2100374 18 24
2100375 18 13
2100381 18 1
2100382 18 3
2100404 4 17
2100410 5 17
2100412 5 35
2100413 5 36
2100414 5 39
2100417 5 40
2100418 7 11
2100419 7 25
2100425 14 1
2100433 10 25
2100434 12 16
2100435 12 25
2100436 10 27
2100437 10 30
2100438 10 28
2100441 10 33
2100442 12 20
2100443 12 22
2100444 12 26
2100450 12 31
2100451 12 28
2100452 12 29
2100502 6 28
2100518 8 19
2100533 6 41
2100535 6 43
2100536 6 44
2100538 2 19
2100580 8 5
2100602 12 11
2100625 5 3
2100642 5 43
2100642 6 20
2100667 9 25
2100671 11 22
2100672 11 23
2100673 11 24
2100674 11 25
2100703 2 27
2100854 9 33
2100855 2 26
2100856 2 31
2100861 3 13
2100863 1 21
2100864 1 20
2100865 12 1
2100866 12 4

INDEX Page = 4
Parts Page Ref. Weight! Parts Page Ref. Weight
No No No (g) 1 No. No. No. (g)
2100867 12 5 | 2108050 6 30
2100868 12 8 I 2108076 14 26
2100869 12 6 I 2108079 15 18
2100870 12 7 |
2100872 5 15 I 2109050 12 44
2100874 3 24 I 2109051 12 45
2100875 1 26 I 2109052 12 46
2100884 9 18 | 2109055 14 27
2100890 9 37 I 2109056 14 28
2100892 9 27 I 2109201 10 16
2100895 13 40 I 2109210 6 52
2100896 13 39 I 2109211 6 35
2100899 6 5 I 2109212 6 50
2100900 9 1 I 2109302 10 34
2100902 10 6 I 2109320 9 29
2100903 9 22 I 2109347 10 15
2100918 3 20 I 2109932 17 1
2100921 3 2 |
2100926 13 16 I 2110026 3 6
2100927 13 17 | 2110027 3 5
2100928 13 18 | 2110183 5 6
2100929 13 19 I 2110184 5 5
2100935 13 1 |
2100957 13 15 | 2120537 5 16
2100958 13 12 I
2100960 B W23 I 2129423 2 29
I
2101151 16 7 I 2150015 1 11
2101152 16 8 I 2150016 2 1
2101155 16 9 I 2150017 3 18
2101156 16 15 I 2150018 2 4
2101157 16 18 I 2150019 7 20
2101158 16 19 I 2150020 7 17
2101159 16 22 I 2150021 7 23
2101160 16 12 | 2150022 3 12
2101161 16 13 I 2150023 2 10
2101163 16 5 I 2150024 2 12
2101164 16 20 I 2150025 2 14
2101165 16 24 I 2150026 1 19
2101166 16 23 I 2150027 4 59
2101167 16 2 I 2150035 6 37
2101435 14 3 I 2150038 5 10
2101450 18 8 I 2150039 5 18
2101451 18 9 I 2150040 5 26
I 2150041 5 28
2107104 8 46 I 2150042 5 37
2107104 15 6 i 2150043 5 20
2107105 14 15 I 2150044 5 32
2107163 8 47 I 2150045 5 33
2107163 14 16 I 2150046 5 29
2107163 15 7 I 2150047 5 30
2107409 8 37 I 2150048 5 23
2107409 15 5 I 2150049 5 22
2107412 14 14 I 2150050 5 42
I 2150051 6 17



Parts Page Ref. Weight!
No. No. No. ()
2150055 13 36
2150056 13 37
2150057 6 24
2150058 6 25
2150060 7 9
2150063 12 9
2150064 11 1
2150065 11 18
2150066 11 19
2150067 12 48
2150069 5 38
2150070 9 6
2150071 9 4
2150072 9 7
2150075 9 8
2150075 11 7
2150084 9 14
2150094 13 25
2150095 13 24
2150096 ) 9
2150097 13 28
2150105 6 1
2150111 4 55
2150112 4 56
2150115 4 26
2150116 4 15
2150117 9 34
2150118 10 13
2150119 4 62
2150120 4 65
2150121 4 66
2150123 4 64
2150124 4 24
2150125 2 7
2150130 9 11
2150131 4 33
2150132 4 57
2150138 8 16
2150139 8 24
2150140 8 27
2150141 8 29
2150145 8 4
2150146 8 7
2150147 8 9
2150148 8 10
2150150 6 49
2150151 4 41
2150160 4 36
2150162 4 31
2150165 4 39
2150166 10 4
2150167 4 30
2150168 10 23
2150169 10 19
2150170 10 9

Parts
No.

ANDEX

Page Ref.

No.

Weight |

(2)

2150173
2150180
2150201
2150202
2150206
2150207
2150210
2150214
2150500
2150510
2150515
2150550

2151001

2157300
2157300
2157301
2157305
2157305
2157305
2157310
2157315
2157324

2159111
2159112
2159900

3100060
3100061
3100129
3100329
3100345
3100370
3100370
3100371

9620631
9620665
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689
9620690
9620691
9620695
9620700
9620702
9620503

34
11

7
21
10
22

I
I
i
I
l
I
I
I
I
I
I
I
I
|
I
I
I

Parts
NoO.

Page
Page Ref.
No. No.

=5

Weight
()






